
KS 216 M Lasercut

1/6



KS 216 M Lasercut

2/6



KS 216 M Lasercut

Position Amount Type number Description PG
1 1 1010734645 Flange compl. 17
2 1 1010734602 Gear-box compl. 22
3 1 1010734130 Swivel lever compl. 20
4 3 141130100 Hexagonal nut 11
5 1 141124480 HEX. SOCKET SET SCREW, FLAT PT M 6X20 VE 11
6 1 1010735005 Cover lighting compl. 19
7 1 1010734572 Dust etraction kit compl. 15
8 1 1381734729 Cover cable duct 11
9 3 6131001531 CROSS RECESSED FLAT HEAD SCREW M 4X8 VER 11
10 1 1010734580 Wheel guard compl. 33
11 1 1010734548 Unlock lever compl. 14
12 1 1010734157 Strain relief compl. 11
13 18 141150010 Washer 11
14 10 6172722847 CROSS REC'D PAN HEAD TAP.SCREW ST 4,2X13 11
15 2 141111420 Fillister head screw 12
16 1 1010734190 Handle compl. 16
17 1 1010734203 Switch set 15
18 1 8106734071 Power supply pack 20
19 1 1010734084 Switch compl. 18
20 1 8050734103 Condenser 11
21 1 1010734173 Handle compl. 27
22 1 1010733983 Carbon brush holder compl. 12
23 1 1388734023 Carbon brush 13
24 2 6172001821 Fillister head screw 11
25 1 1381733960 MOTOR COVER 26
26 4 141116770 Fillister head screw 12
27 1 1010735030 Turntable compl. 32
28 1 1010734009 Motor housing compl. 23
29 1 7057734846 Rubber bushing 11
30 1 143115180 Ball bearing,8x22x7 17
31 1 8014734040 Stator 31
32 2 6174001900 COUNTERSUNK HEAD TAPPING SCREW 11
33 1 1331734868 Air guide cover 11
34 1 8014734881 Armature 30
35 1 1010734815 Spindle lock compl. 11
36 1 7100010180 DEEP GROOVE BALL BEARING 18
37 5 141151940 Washer 11
38 1 1010734807 Bearing compl. 12
39 1 1381735660 Cover spring 11
40 1 6174188961 COUNTERSUNK HEAD TAPPING SCREW ST 2,9X9, 11
41 1 1381734770 Extraction channel 11

3/6



KS 216 M Lasercut

Position Amount Type number Description PG
42 4 141124560 RAISED CHEESE HEAD SCREW 11
43 1 1010734629 Safety guard compl. 20
44 1 8402734940 CABLE WITH PLUG 21
45 1 6205028046 HEXAGON THIN NUT 11
46 6 141150020 Washer 11
47 2 141150420 Serrated lock washer 11
48 2 6172015687 CROSS REC'D PAN HEAD TAP.SCREW 11
49 3 141150110 Washer 11
50 1 1010734661 Motor head axle compl. 21
51 1 1380735047 Motor bracket 19
52 2 6103001127 Hex head screw 11
53 4 141113870 Cap screw 12
54 1 341701070 Grub screw 17
55 1 8602735010 LED-Lamp 19
56 3 141113040 Fillister head screw 11
57 1 9102689833 ALLEN HEXAGON KEY 16
58 1 141110290 Hexagon head screw 12
59 1 1010734483 Motor bracket compl. 28
60 1 1482735076 Clamping plate 11
62 1 1010734530 Transport lock compl. 11
64 1 141150390 Lock washer 11
65 1 1381735024 Laser housing 11
70 1 1010734467 Laser with holder 20
73 1 1010734394 Scale set compl. 11
74 2 6172006963 CROSS REC'D PAN HEAD TAP.SCREW ST 4,2X32 11
75 6 6143025088 RAISED CHEESE HEAD SCREW M 4X8 VERZ. DUO 11
79 1 1010734360 Clamping lever compl. 14
90 1 1385735061 Tipping axis 11
91 1 141124500 HEXAGON HEAD SCREW M 10X40 VERZ. 11
92 6 141112180 Countersunk screw 11
93 1 1381734958 Table insert 11
97 4 141113890 Cap screw 12
98 8 141150410 Serrated lock washer 12
99 1 341111630 Thumbscrew 12
100 4 341112750 Thumbscrew,M6 x 12 11
101 1 1010734351 Workpiece holder compl. 28
102 1 1010734300 Table side extension right 29
103 1 1010734335 Clamping lever compl. left 12
104 1 1010734220 Control grip compl. 14
106 1 1010734114 Foot set 11
107 2 141150050 Washer 11

4/6



KS 216 M Lasercut

109 1 1010734270 Table side extension left 29
110 1 141132030 Hex nut 11
111 1 1010734980 Stop compl. 28
112 1 1010734246 Table compl. 35
113 1 1010734343 Clamping lever compl. right 12
114 1 1010735056 Locking table trunnion compl. 13
120 1 1010735595 MOTOR ASSEMBLY 230V KS 216 41

5/6



KS 216 M Lasercut

Powered by TCPDF (www.tcpdf.org)

6/6

http://www.tcpdf.org

